abed jxau uo panunuo)

1exoRIg
1eg Aemg
HOIS Hoqun

‘aIempJeY Jeq Jazi|iqels |euibuo sy jo
Aue Buisn-a1 aq Jou [im NOA “WJe-8 Jjamoj sy} Ag Ajuo ajaiyaA ay) ul pjay si pue Buow
201} 8q MOU P|NOYS Jeq ay] "Jeq ay} jJO pue Ydea WwoJ $Hul| pua ay} sAcwWal pue jjoqun
“Jaises |eaowals ayew o} Buiysng [eubuo ay) Jno o) aney Aew noA ‘Jeq auj woy siaxydelq
pue sBuiysng ay) asaowsey ‘awely ay) woyj Buysng Jeq Jaziigels YI0}S BY) Hogun

‘a[oIyaA 8y} JAPUN aoUBIES|D [BUGNIPPE paau noA Ji Ajuo spuess el yum poddns

pue ajaIyan ay] asies 0} ¥oel B 8sn "BRIYBA aU) JO S[@aym Jeal 8y} Y20|q Ajpndes
‘JUUBLU BWES B} Ul Jeq SH{UYDIOH Mau ayl |[eIsul O} JUEM [IM NOA_“JEQ

Juoly 8y} JO UONEBIUSLO BY} Jjou pue waisAs Jeq Aems juoly |eUIBLO BY) je 00| ases|d

Hvd H¥3Z1719VLS LINOY4 JONVINHOSHId SIMHOLOH 40 NOILYTIVLSNI

‘Buijjup Aiessasauun ploAe o} Ajjnjaies suoljansul peal aseald "1eq
Aems Jeal au) yloq 10} sajoy Buijunow mau Buljjup a1nbal (I uonejeisul iy

‘sjanpoad 2duBwLI0N
spjya0y Jnok Fuipiedas suonsanb Aue aary nod Ji TIOU-ONY (LL8) IE sn [[BI 3sBIJ
-syaed uoisuadsns sse[d Jo aui| no wosj aseydand inoA 10§ nod yueyy

pJIqiapuny ) piod [6-GS
13S ¥vd d3ZM18V1S 180dS ¥v3d ANV LNOY¥4 1/22

NOISN3dSNS ¥NOA ¥O4 HIMOJISHOH

FONVYWHOSIHIS

(1



4) Jack up the front of the car, and turn the front wheels to the right. Slide the stock bar to
the passenger side and pull the arm through the a-arm. Then pull down on the driver's
side of the bar and twist the bar out of the car.

5) With the stock bar now removed, check to see if the frame holes will need to be drilled
out to accommodate the Hotchkis 3/8" bolts found in kit #1735. If they do need to be
drilled out, use a 25/64" drill to give the bolt enough clearance.

6) Insert the new Hotchkis bar by reversing the removal directions. Make sure the
clearance “hoops” of the bar points up when the bar is oriented as if it was in the car. If
the bar is put in backwards, then the bar will contact the frame rails on both sides of the
car when the bar is rotated into position.

; ; Slide Bar to Driver's
.ﬂ Side, over A-Amn

nstall Hotchkis /
Bar Over Passeng:
le A-Arm

7) Grease the new bushings with the
included white silicon grease.

(continued)

8) Determine the approximate position where the bushings need to be on the bar, and
install them. Next, install the brackets over top the bushings.

9) Use the 3/8" bolts from hardware kit
#1741 to attach the Hotchkis bar. Drop
the bolts down through the drilled out
holes in the frame. Start the washers and
nylock nuts onto the ends of the bolts.
You will use only 4 nuts, 8 washers and 4
bolts from this kit. DO NOT THROW THE

EXTRA HARDWARE AWAY, as it is used

for the rear sway bar. Do not tighten the

bolts fully at this point.

10) Install the new Hotchkis
endlinks. It is easiest to
install the endlink pointing
down. The endlink kits
should have been pre-
assembled with the parts in
the proper order, but double
check this. Make sure the
bar, and the a-arm are
sandwiched between the
polyurethane bushings.
The washers should be
outside of the bushings, this
helps capture the bar
properly. Tighten the
endlinks to the point where
the bushing expands to just
larger than the support
washer. There is no torque rating for this.




jjog-n 8y} uins pue dn azies Aew peaiy] jjog-n ayj
‘siyj op Juop noA j| “ezeis
-jue a8y} ybnoayy ob jm
Kay) ‘sinu ayj uaybn noA
uaym ‘Aem jeyj| ‘speaiy)
yog-n a8y o} ¥ AKdde
pue (agn) JaAIS B[ ay))
azies-jue jo agn pajjddns
3y} 9%E] 'SiNU 3y} UO yasyl
poddns ued Jeq ayj aduQ
"a|xe ay) wouy Ajgaly sbuey
ieq Aems a8y} jeyj os s)joq
-n ay) ojuo pauels Aj2asoo|
siaysem pue sinu  ayj
ypm [|Bjsu| ‘sjeoelq ojxe
ay) jsuiebe jsau o} sjjog-n
8y} J9A0 S}axoeIq mc_:msv
ayl  apus “(yesino

Ag eisu 8y Buiop
ale nok Ji ade} ypm WLy} 8inoas) sy SHOG-N BY) JO SPUS Y} JBAO SieKoeIq Bjxe
¥oB|q BY) 89B|d “B|Xe 8y} UO S}|0g-n 8y} WwoJj Jeq Aems ay} Buey o) Buiob a1,0m ‘MON

‘puUBY JNOA UIIM LLIBY) SAOLW UBD NOA JNQ ‘UMO JIaY] UO 81B]0J J,UOM SHUI|pUS 3L
12y} yBnous 1snf dn syjoq asay) uajybil “aucqbop ay) seyano} Apoauip 110q ayy alaym
pasn si Jaysem abie| ay) ains axew 'Jeq ayl Jo IAISNI a4l O} auoqgbop ay) ade|d
‘sjj0q ay} jo Jabuo| sy Buisn Jeq Aems ay)
* 0] S)yul| 8y} JO pus Jaylo ay} yoene ‘xeN
‘jog Jejnoiyed SIy} UO SJSUSEM [[BWS 8U)
asn 'os|y 'ZLLLL# I @iempiey wolj s)joq
| au jo 1apoys ay) Buisn syuy pue suogbop
+| eayy o} sieyoesq Bununow 8y Yoepy

AN _ "syuI| pua ,auoq Bop, ay) uo
»\m A sBuiysng ay} Jo sapis ay) o} asealb jo jeod
£ s9U0qod] jo SSpIS SeEaID Aneay e Aidde o} papinoid asealf ayy esn

(z

(g

‘a|qissod Se Jeq ay) UO SpJemino Jej se way) apys pue ‘'sBuiysnq jeq Aems
ay) JaA0 s)exoelq 8yl USNd Ppajjejsul Jeq 8yl Yiim 8joiyeA 8y} jo Jesl a8y} SpJemoj
aogy pnoys sbBulysng ayj ur Jyds ey “1eq ey} Jano sbulysng ay) soe|d 'sbuiysng
1eq Aems ay) Jo apisul ay) o} asealb jo 1eod e Adde o} papinoid yoed asealb ay) asn (%

‘apew noA syuew ay) AlybnoJ 1e way} 89e|d "UMOP Spu@ ayj yim
Buey O] Way) MO||e pUE @jxe Jeal ayj Jano way) aoeid pue papiacid sjog-n ay) axel (€

(ajo1yan Ul Jueweseld seq 1oj aimoid UoB|EISUl [BUY 88S) “)[BUD

10 ‘ade) 1818 YIIM MJBW B BXEp\ "JED 8y} JO JUOJ) BY) O] pueq SWe By} aiaym ‘ajxe

au} uo UONe20| ay) @joN "punoib ay) spiemo) pajBue s1 dooy ayj Ins axel 9jIysA

a8y} Ul pJemuo) pajuiod SLLIB BU) YUIM S|XE 8y} JBpUn Sjunow Jeq siy] om o} buiob
si uone|leIsul auyy moy aas A|ybnol o) ajxe ay) Jepun dn )i @oejd pue Jeq Jeas Su) 4e L (z

“yoes ajA)s Juawubije ue uo siy) jjejsul Jo sdwe jo sied e asn
Jayyie ‘aoueses|o punoib pasu nok §| ‘uonel(ejsul siy) uuoped 0] 9j2IYaA 8] Jo pua
JeaJ ay) dn yoel 0] JueM JOU [IIM NOA "3[2IYSA BU) JO S|88YM Juol} 3y} %20|g Ajaundeg (1

HVE AVMS Hv3d JONYINHO44H3d SIMHOLOH 4O NOILYTIVLSNI

‘Buyjp Aressaoauun pioAe o} Ajjnja1ed suonoINysul peal ased|d '1eq
Kems Jeas ay) Ljoq oy sejoy Buunow mau BUNp a1mbal A UoNe|eisul SIUL

-sjonpoud asueulopad
s1yoloH Jnok Buipiebaa suopsanb Aue aaey nok j1 T104-ONv (£28) e SN |[ed asedld

NOISN3dSNS ¥NOA ¥Od4 HIMOdISHOH

FONVWHOSIHIT

SIESATE

NOILVTIVLSNI ¥v¥8 AVMS dV3d 3HL OL NO IAOW

"pasn aq JouU PINOYS PUE JBJem YIM JNo ysem ueo asealb paseq-wniyy
v {|UC 95€aIb paseq WhIGH-UOU € 5[] "SINJ20 BSI0U AAISSadXa Uaym Jo (sejiw 000'G L) ek
e 2oU0 Jse9| 18 sBuiysng ay) aseaub o) sBunyy Hez ay) asn ‘asueusiuiew Jo4 TNVIHOI

uoljg||EjSuUl JBq ABMS JUOJ) BY) YIm
paysiuly Je N0, ‘S19YIBIq 8U) O} paydelje awed jey) sdeo asealb ay) yim siexoelq ayy
ul sBuny ¥ez ay) Janoy ssaujybll Joj BJempiey [|B ¥oaud-al ‘BpIyaA ay} Buiaup Jeyy (zL

"Sq|/ GE ©1 sHjog awely g/e auj uayblL - (1L



~8) Slide the u-bolts along the axle until they hold the bar centered with the frame of the

Due to manufacturing tolerances, you may need to adjust the width of the U-bolts. We car.

typically error on the wide side since it is easier to make the U-bolt narrower versus wider.

First, check to see if the U-bolt slides easily trough the bushing bracket. If the U-bolt seems a 9) Rotate the bar upwards, so that the brackets are resting against the frame Please

bit wide, place the U-bolt into a vice and squeeze the U-bolt until the bracket can easily install. note the angle that the frame makes to the ground. Check to make sure you have
v the frame brackets installed on the dogbone endlinks correctly. They should mate up

v to the frame as best as possible. Slide the bar along the axle to match up the
bracket to the frame. Once the brackets are in place use a scribe or some other tool
to mark the center of each hole for drilling.

Use a Scribe to
Mark Frame for

Rotate Dogbone Up
a to Frame

The U-bolt should just pass through the widest section of the bushing bracket slots™ Try to not
clamp down the vice too much, you don't want to over bend the U-bolt.

10) Let the bar rotate out of the way, and drill the frame with a 25/64" drill.

11) Once the holes are drilled, install two 3/8” bolts, with washers, from hardware kit
#1741 in the bracket and push up through the frame. Put 2 nylock nuts and washers
on the bolt to keep them from falling out. Tighten the hardware holding the bracket to
the frame. Torque the nuts to 40 ft/lbs.

Unstall the 3/8" Bolts and Washe:
Make Stire the Bolt Points Up in the
Car.

"~ Drill Frame with
a 25/64" drill bit




12)  Now, tighten the large bolts on both ends of the dogbone endlinks. Torque the
hardware to 50 ft/lbs.

13)  Now, make sure the U-bolts are
pushed towards the wheels as
much as possible and tighten ﬂ

Tighten All Hardware v

them down. Watch as you
tighten them down. You need to
tighten both sides evenly, so as
to hang the bar directly under the
axle. Torque these to 40 ft/lbs

14)  Check that all hardware is tight.
Use the caps provided to cover
the zerk fittings and you're done
installing the Hotchkis rear sway
bar!

+

- Front-Of Vehicle
& vz e

IMPORTANT: For maintenance, use the zerk fittings
to grease the bushings at least once a year (15,000
miles) or when excessive noise occurs. Use a non-
lithium based grease only! A lithium-based grease
can wash out with water and should not be used.

SEE NEXT PAGE FOR PARTS LIST

HORSEPOWER FOR YOUR SUSPENSION

oToHIKIS

PERFORMANCE,

55-57 Ford Thunderbird Stabilizer Bar Kit, Parts List

PIN 2277
Hotchkis P/N Item Description Quantity
per kit
1 22810254 Front Sway Bar, 55-57 Ford Thunderbird 1
2 22910254 |Rear Sway Bar, 55-57 Ford Thunderbird 1
3 15.12.06.39 |Universal Sway Bar Bracket 4
4 5343G 1 1/8" Bushing 2
5 5337G 7/8" Bushing 2
6 19-416-BL __ |Endlink Kit (with bushings, washers, sleeves and hardware) 1
7 25210225  |9" End Link Kit, Dog Bone Style (two end links per kit) 1
9 T2216 2.5" Sway Bar Axle Mount 2
10 T1719 2.5" U-bolt Kit, Stainless Steel (see hardware listing ) 1
11 T1712 Dogbone Hardware Kit (see hardware kit listing ) 1
12 1735 Frame Mount Hardware Kit (see hardware kit listing ) 1
13 9.11108 Grease Pack 2
Hardware Included in Kit #T1712 (one per kit 2253)
12| 12-20X 3" |1/2" Bolt, 3" long 2
13| 1/2-20X2.75" |1/2" Bolt, 2-3/4" long, Hex Head 2
14)| 7/16USS FW_|7/16" Flat Washer 8
15 1/2AN 1/2" Flat Washer 4
16]f  1/2-20 NUT _ 1/2" Nylock Nut 4
Hardware Included in Kit #T1719 (one per kit 2277)
- T1719 2.5" U-bolt, Stainless Steel 2
17| 7/16AN 7/16" Flat Washer 4
18||_7/16NYLOCK |7/16" Nylock Nut 4
19 ND907 Anti-Sieze, 1/80z. Tube 1
Hardware Included in Kit #1741 (one per kit 2253)
20) 3/8-24X1.25 |3/8" Bolt, 1.25" Long, Hex Head 8
21|B/BSAEGBWASH3/8" Hardened Flat Washer 16
22| 3/BNYLOCK |3/8" Nylock Nut 8
Items Not Shown
[24] 5015 [Puffy Black/ Chrome Sticker = )
[25] n/a {instruction Set 1|

Visit Hotchkis Performance on the weh at www.hotchkis.net or

Call (562 907-1715T!



TS

= HORSEPOWER FOR YOUR SUSPENSION M@@a q

MO TEHK

HOTCHKIS PERFORMANCE WARRANTY POLICY

Effective January 1, 2000. Supersedes all previous policy statements. Policies are subject to change
without notice. Hotchkis Performance is not responsible for printing errors.

If you purchased your Hotchkis Performance product from an authorized dealer, you are covered by the terms of
this policy. All claims however, must be submitted THROUGH YOUR DEALER not to Hotchkis Performance
directly.

Return Policy:
We want you to be completely satisfied with your Hotchkis Performance product. In case you're not, you can
exchange or return it within 30 days of the purchase date. To obtain a full refund, exciuding freight, please
contact our Customer Service Department at (562) 907-7757. You will be assigned a Returned Goods
Authorization Number (RGA). The package you return must show the RGA on the outside of the package,
include the original invoice and be shipped prepaid to our facility. The part has to be in its original packaging
materials and be in a sellable condition. For parts presenting signs of use, only warranty claims will be accepted.
Exchanges or refunds can be made after 30 days with a 20% restocking charge.
Warranty Claim: >
Hotchkis Performance warrants its products against materials and workmanship failure for the term of 36 months
(3 year) from the date of purchase and only up to the amount paid. If the product is determined to be defective,
Hotchkis Performance will repair, replace or refund its value at Hotchkis Performance’s discretion. Any repaired
or replaced product will be returned to the sender freight prepaid.
How to File a Warranty Claim:
The answer to ALL the following questions should be YES before contacting our Customer Service Department.
Is the part appropriate to your application?
Did you carefully and thoroughly read the instructions provided along with the part?
Do you have the proof of purchase?
Are you the original purchaser?
Is the part unmedified and clean?
Is the return date within 36 months from the purchase date?
Is the reason for return a legitimate product defect?
If the answer to all these questions is YES, please contact our Customer Service Department at (562)
907-7757. You will be given a Returned Goods Authorization Number (RGA) valid for 60 days. You
also be asked to ship the part prepaid to our facility. All shipments MUST be prepaid, include the original
invoice and show the RGA on the outside of the package, otherwise it will be refused. Please include a
brief explanation letter in order to expedite the warranty analysis process.
What doesn'’t this Warranty Cover?
The costs not covered by this warranty include but are not limited to:
Removal, installation, shipment and insurance costs.
Improper installation or maintenance.
Misuse or abuse, negligence, off-road and/or racing applications.
Damage to related components.
Normal wear and tear.
Costs incurred due to down time of vehicle.
Alterations on the original design or unauthorized repairs.

Items offered but not manufactured by Hotchkis Performance are warranted according to the
manufacturers terms and are not the responsibility of Hotchkis Performance.

All warranties implied by law are limited in duration of this warranty. You have specific rights that may vary from
state to state.

12035 BURKE ST. SUITE 13 SANTA FE SPRINGS, CA 90670
PHONE: (562) 907-7757 FAX: (562) 907-7765




